4.0 HP 22" JCP HIGH WHEEL ROTARY MOWER
MODEL 2108C

Grass Catcher Model GC-12

P/N 160572

P/N Rep. Bag 160564

P/L 184184 26




4.0 HP 22" JCP HIGH WHEEL ROTARY MOWER
MODEL 2108C

Grass Catcher Model GC-12

P/N 180572

P/N Rep. Bag 160564

Ref. JCPenney Supplier Ref. JCPenney Supplier
No. Part No. Part No.  Description No. Part No. Part No.  Description
1 1277-9666 024026 Bracket - Idler w/Bushing 38 1277-9914 150136 Nut - Hex 5/16-18 Keps
2 1277-9674 024034 Arm - Idler 39  1286-1506 150276 Key - Engine Puliey
3 1277-9682 024042 Spacer - Engine 40  1300-6747 150318 Clamp - Casing
4 1277-9690 024471 Housing - 22" 41 1277-9922 150326 Screw - Casing Clamp
5  1324-5709 013607 Cover - Engine Pulley, Rear 42  1304-0877 310011 Nut - 3/8-16 Lock
6 1324-5717 013615 Cover - Front 43 1297-6197 151613 Screw - #10-32x3 HD Sems
7 1324-5725 013623 Cover - Rear 44 1337-4731 156133 Bolt - Wheel, Front
8 1302-9772 071902 Handle - Upper 45  1277-9930 150771 Washer - Flat 7/8
9 1277-9732 028886 Defiector - Discharge Chute 46  1106-8202 151571 Bolt - Pulley 3/8-24x1-1/8
10 1279-4244 030213 Blade - 22" 47  1277-9%48 151019 Pin - Rear Wheel
11 1283-7522 040154 Wheel - Rear 16" 48  1277-7884 151928 Bolt - Handle 5/16-18x1-3/4
12 1277-9740 041046 Wheel - Front 7x1.50 49  1308-0981 152074 Stop - Starter Rope
13 1324-5733 051557 Cable - Blade Control 50  1106-8202 151571 Bolt - Blade
14  1277-9765 071878 Yoke - Handle 51 1277-89955 152645 Spacer - Pivot Bolt
15 1304-0779 072249 Support - Handle 52  1304-0795 154187 Eyebolt - Rope Guide
16 1304-0761 024786 Plate - Mounting 53 1277-9963 153015 Bolt - Hex 3/8-16x1-1/4
17  1244-0038 104687 Bail - Engine/Blade Control 54  1277-9971 170431 Pulley - Engine
18 1286-1597 150201 Washer - Curved 55  1277-9989 305367 Pulley - Idler
19 1277-9815 104711 Spindle - Blade w/Pulley 56  1277-9997 170647 Belt - Blade Drive
20  1277-9823 105270 Bracket - Rear Wheel 57  1300-6549 715607 Washer - Belleville
21 1279-4236 150763 Washer - Blage— 58  1278-5010 311340 Washer - Thrust 3/8
22 1304-0787 051292 Control - Throttle w/Cable §9  1278-5028 312066 Bolt - Hex 5/16-18x3/4
23 1277-9831 106625 Baffle - Deck 60 1278-5036 312272 Bolt - Hex 3/8-16x1-1/2
24  1304-0829 109496 Strip - Shield Backing 61 1278-5044 317040 Cotter - Hairpin
25 1277-9849 107219 Plate - Side RH 62  1304-5422 715508 Nut - Hex 1/4-20 Lock
26 '1277-9856 107227 Plate - Side LH 63 1302-1639 715490 Nut - Hex 5/16-18 Lock
27  1277-9864 107755 Plate - Engine Mount 64  1283-1509 715417 Washer - Flat 3/8
28 1277-9872 108662 Bushing - Idier 65  1278-5051 457085 Bolt- Hex 5/16-18x2
29 1277-9880 108670 Bushing - Idler 66  1302-7107 715201 Bolt - Hex 3/8-16x3/4
30 1244-0012 110379 Cable Tie 67  1302-7040 715185 Washer - Flat 5/15”
31 1277-9898 111633 Shield - Trailing 68  1302-2678 150623 Screw - Sheet Metal 10-16x5/8
32 1304-0738 133488 Deflector - Muftler 69 1277-8320 715086 Nut - Hex 3/8-16 Lock
33 1302-9508 120048 Screw - Muffler Deflector 70 1300-2548 715037 Nut - Lock 1/4-20 Keps
34 1277-9906 133819 Spring - Idler Tension 71 1302-1597 715052 Bolt - Hex 1/4-20x1/2
35  1155-1181 144063 Decal - Danger 72 1072-7469 458687 Screw - Hex 10-20x1/2
36 001461 Decal - Blade Danger 73 1159-7283 452318 Nut - Hex 10-24 Nylok
37 1277-8197 150011 Bolt - Carriage 1/4-20x5/8 74  1302-2918 760413 Decal - Starting Instructions
184184 Owner's Handbook
NOTE: Parts are right and left hand as viewed from operator position.
Specifications subject to change without prior notice.
P/L 184184 27




